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TAIDEA TECH. (ZHONGSHAN) CO., LTD
THE 3°° INDUSTRIAL ZONE, TANZHOU TOWN, ZHONGSHAN CITY, GUANGDONG PROVINCE, 528467,
CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : WHETSTONE (3000%#)

Material : CORUNDUM

Manufacturer : TAIDEA TECH. (ZHONGSHAN) CO., LTD
Test Performed . Selected test(s) as requested by applicant
Date of Receipt : Feb. 21,2014

Test Period : Feb. 21,2014 to Feb. 26, 2014

Test result(s) . Please refer to the following page(s)

********To be Continued********

Signed for and on behalf of
SGS-CSTC Ltd.

Ramber Li
Authorized Signatory
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Test Result(s):
Sample Description: White powder
Testing Method: Laser particle size analysis

Detecting Instrument: JL-1177 Laser Particle Size Analyzer

Test Item Test Conclusion

Sample Result
WHETSTONE (3000#) 1.992um

Particle Size Distribution

HifE RO SESW R BiRmdn HSESW HE Ba SESW AR RRSH  SES & REg  SES
(prm) (%) (%) () (%) (%) {jurm) (%) (%) () (%) (%) (m) (%) (%)
0.0zo 0.000 0.000 0389 8196 1.360 376 70850  3.968 24.4 100.000  0.000 160 100.000  0.000
0.035  0.000 0.000 0444 9678 1.452 4.30 74898  4.048 27.8 100.000  0.000 206 100.000  0.000
0.050  0.003 0.002 0500 11101 1.423 491 78645  3.747 KA 100.000  0.000 236 100.000  0.000
0.060  0.024 0.021 05580 13110 2.009 5.00 79.055 0410 36.4 100.000  0.000 264 100.000  0.000
0.069  0.046 n.ozz 0663 15267 2.157 BBl 81.800 2745 416 100.000  0.000 308 100.000  0.000
n.ovs 0087 0.042 0757 17.806 2539 B.41 85073 3273 475 100.000  0.000 352 100.000  0.000
0.083 0144 0.056 0866 20.744 2937 7.33 BE.E44 3571 50.0 100.000  0.000 402 100.000  0.000
010z 0223 0.074 100 24522 3.778 8.37 91719 3075 h4.3 100.000  0.000 454 100.000  0.000
0117 0.355 0132 113 28.329 3.807 957 94438 2714 G20 100.000  0.000 525 100.000  0.000
0134 0.660 0.308 128 33319 4.850 10.0 95147 0.704 704 100.000  0.000 600 100.000  0.000
0153 1.055 0.395 145 38585 5.266 109 96.687  1.540 g1.0 100.000  0.000 713 100.000  0.000
0174 1.657 0.601 169 43647 5.062 125 98.344  1.656 92,6 100.000  0.000 G486 100.000  0.000
0200 2504 0.847 1893 48887 5.240 143 99486 1.4z 100 100.000  0.000 1005 100.000  0.000
D228 3408 0.902 200 50145 1.258 16.3 100.000 0514 108 100.000  0.000 1184 100.000  0.000
0.260 4421 1.015 220 58475 8.329 18.7 100,000 0.000 121 100.000  0.000 1415 100.000  0.000
0.297 5554 1133 288 s2812 4.337 20.0 100,000 0.000 138 100.000  0.000 1684 100.000  0.000
0340  B.836 1.282 329 B6.ES 4.070 213 100.000  0.000 158 100.000  0.000 2000 100.000  0.000

2

AT 3000 FRER (%) iR E TR A7 (%)
HERS 100 = 10
TrEETH: 90 5y g
EEAR: 30 A g
D10: 0.457um D50 1.992um 70 // 7
DA0: 7.788:m D97 11.231em 60 A £
FE AR5 5992 em3 WE: 67 50 1 5
M ode:EER A 40 - - 4
{FRFELE D[4.3] 2163m an 3
EEFEE D[3.2] 1.072m 20 1 2
RIS 151 + 0.01) fi- B EEE: 1.33 + 0.00i 10 HH H h 1
Wiz BA8A: 2014-02-24 11:11:36 0 o ! : . | e - 0
IS D wil 0.1 -

Note: 1. The above test has been subcontracted to the accredited laboratory.

2. This report cancels and supersedes the report No.SZML140200810, dated Feb. 28, 2014 issued by SGS
(SHENZHEN).
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